
Installation Instruction

 PSTVS05 40KG

V1.0



1

Note: The mounting components and hardware supplied in this package are not designed for 
installations to walls with steel studs or to cinder block walls.  If the hardware you need for your 
installation is not included, please consult your local hardware store for proper mounting 
hardware for the application.

Contents

English      ------------------------------  1-6

Deutsch     ------------------------------  7-12

Français     ------------------------------  13-18

Español     ------------------------------  19-24

Italiano      ------------------------------  25-30

Carefully open the carton, remove contents and lay out on cardboard or other protective 
surface to avoid damage.

Check package contents against the Supplied Parts List in the next page to assure that all 
components were received undamaged.  Do not use damaged or defective parts.

Carefully read all instructions before attempting installation.

UNPACKING INSTRUCTIONS

If you don't understand these directions or have any doubts about the safety of the 
installation.

Install and operate this device with care.  Please read this instruction before beginning the 
installation, and carefully follow all instructions contained herein. Use proper safety equipment 
during installation.

Do not use this product for any purpose or in any con�guration not explicitly speci�ed in this 
instruction. We hereby disclaim any and all liability for injury or damage arising from incorrect 
assembly, incorrect mounting, or incorrect use of this product.

If you are uncertain about the nature of your wall, consult a quali�ed installation contractor.

Please call a quali�ed installation contractor for help if you:

IMPORTANT SAFETY INFORMATION



2

Supplied Parts List

(1)M8x40mm
Concrete Anchor-Z

(1)M6x45mm
Lag Bolt-Y

(1)Lag Bolt 
Washer-X

(1)Tempered Glass

(4)M4x12 Bolt-G

(4)M8x20 Bolt-L

(4)20mm M6/M8 
Spacer-C

(4)Rubber Foot

(4)M6x10 Bolt

(1)Secuity Wire

(1)Support Column

(4)M4x30 Bolt-H

(4)M8x35 Bolt-M

(4)M4 Washer-D

(1)Allen Key

(4)Metal Washer

(4)M6x20 Bolt-J

(4)M8x45 Bolt-N

(4)M6 Washer-E

(4)M4 Spacer-A

(1)TV Plate

(3)M8x22 Bolt

(1)Plastic Socket

(4)M6x35 Bolt-K

(4)M8 Washer-F

(8)5mm M6/M8 
Spacer-B

(2)Monitor Bracket

(2)Wire Clip

(1)Metal Pad



3

 

 

Connecting the Support Column to Tempered GlassStep 1

Connecting the TV Plate to Support ColumnStep 2

Tempered Glass

Rubber Foot Support Column

Plastic Socket

M8x22 Bolt

Metal Pad

TV Plate

Allen Key

Allen Key

M6x10 Bolt
Metal Washer

Wire Clip

1.1

1.2

2.1
2.2

Height
Adjustable

TV Plate can be installed on wall optionally,
wall mounting hardware have not included.



4

 

 Mounting the Monitor Brackets to a TVStep 3

Attaching TV to TV Plate and Managing the WiresStep 4

4.1 4.2

Safety Bolt

3.1 G/H/J/K/L/M/N 3.2 A/B/C (Optional)

3.3

A,B,C
(if necessary)

G to N

D to F

Monitor Bracket

1

2



5

5.1 5.2

5.3 5.4

 

45mm

3.8mm

Wall

Attaching the Security Steel Wire to the TVStep 5

If your TV is located nearby the wall as the 5.1, then a steel wire can be attached for added security. 
Attaching the two ends of security wire to the top two holes on the back of TV, shown in 5.2.

Attaching the another end of  security wire to the wall according to your wall type, shown in 5.3，5.4 
and 5.5.

Wood Stud Wall Concrete & Brick Wall

Y
X

Y
X

Z

Secuity Wire
Secuity Wire

40mm
45mm

8mm

G to N

D to F

Security wire



6

5.5

Attaching the Security Steel Wire to the TVStep 5

Thank you for choosing our products.

Perlesmith：supportus@perlesmith.com 



7

Hinweis:  Die in diesem Paket enthaltenen Befestigungskomponenten und -hardware sind 
nicht für die Installation an Wänden mit Stahlbolzen oder an Betonsteinwände. Wenn die für Ihre 
Installation benötigte Hardware fehlen, wenden Sie sich bitte an Ihren örtlichen Baumarkt.

Bitte den Karton vorsichtig ö�nen, entfernen Sie den Inhalt und legen Sie ihn auf Karton oder 
andere Schutz�äche, um Schäden zu vermeiden.

Überprüfen Sie den Paketinhalt anhand der Liste der mitgelieferten Teile auf der nächsten 
Seite, stellen Sie sich sicher, dass alle Komponenten unbeschädigt empfangen wurden. 
Verwenden Sie nicht beschädigt oder defekte Teile.
Lesen Sie alle Anweisungen sorgfältig durch, bevor Sie mit der Installation beginnen.

AUSPACKEN ANWEISUNGEN

Wenn Sie diese Anweisungen nicht verstehen oder irgendwelche Zweifel an der Sicherheit 
der Installation haben.

Installieren und bedienen Sie dieses Gerät sorgfältig. Bitte lesen Sie diese Anleitung vor der 
Installation sorgfältig durch. Benutzen geeignete Sicherheitsausrüstung während der Installation.

Verwenden Sie dieses Produkt nicht für irgendeinen Zweck oder in einer Kon�guration, die nicht 
ausdrücklich in dieser Anleitung angegeben ist. Wir lehnen jegliche Haftung für Verletzungen 
oder Schäden ab, aufgrund von falscher Montage oder falscher Verwendung dieses Produkts.

Wenn Sie sich hinsichtlich der Bescha�enheit Ihrer Wand unsicher sind.

Bitte wenden Sie sich an einen quali�zierten Techniker, falls Sie:

WICHTIGE SICHERHEITSHINWEISE



8

Lieferumfang

(1)M8x40mm 
Betonanker-Z

(1)M6x45 mm 
Lag Bolzen-Y

(1)Lag Bolzen 
Unterlegscheibe-X

(1) Gehärtetes Glas

(4)M4x12 Schrauben-G

(4)M8x20 Schrauben-L

(4)20mm M6/M8 
Abstandshalter-C

(4)Gummifuß

(4) M6x10 Schrauben

(1)Sicherheitsdraht

(1) Stützspalte

(4)M4x30 
Schrauben-H

(4)M8x35 
Schrauben-M

(4)M4 Unterlegscheibe-D

(1)Inbusschlüssel

(4) Metall 
Unterlegscheibe

(4)M6x20 Schrauben-J

(4)M8x45 
Schrauben-N

(4)M6 Unterlegscheibe-E

(4)M4 Abstandshalter-A

(1)TV Platte

(3)M8x22 Schrauben

(1) Kunststo�buchse

(4)M6x35 Schranben-K

(4)M8 Unterlegscheibe-F

(8)5mm M6/M8 
Abstandshalter-B

(2)Monitor Halterung

(2)Draht-Klemme

(1) Metall Pad



9

 

 

Stützspalte mit Gehärtetem Glas verbindenSchritt 1

Anschließen der TV-Platte an die StützspalteSchritt 2

Gehärtetes Glas

Gummifuß
Stützspalte

Kunststo�buchse

M8x22 Bolzen

Metall Pad

TV Platte

Inbusschlüssel

Inbusschlüssel

M6x10 Bolzen
Metall 

Unterlegscheibe
Draht Klemme

1.1

1.2

2.1
2.2

Höhe 
Einstellung

TV Platte kann optional an der Wand installiert werden, 
Wandmontage-Hardware ist nicht enthalten.



10

 

 Montieren der Monitorhalterungen an einem FernsehgerätSchritt 3

Anschließen des Fernsehgeräts an die TV-Platte und der Kabel verwaltenSchritt 4

4.1 4.2

Sicherheitsschraube

3.1 G/H/J/K/L/M/N 3.2 A/B/C (Wahl)

3.3

A,B,C
(Falls benötigt)

G zu N

D zu F

Monitor Halterung

1

2



11

5.1 5.2

5.3 5.4

 

45mm

3.8mm

Anbringen des Sicherheitsseiles an den FernseherSchritt 5

Wand

Wenn sich Ihr Fernseher in der Nähe der Wand wie der 5.1 be�ndet, kann ein Stahldraht für zusätzliche 
Sicherheit angebracht werden.
Befestigen Sie die beiden Enden des Sicherheitsdrahtes an den oberen zwei Löchern auf der Rückseite 
des Fernsehers, siehe 5.2.

Befestigen Sie das andere Ende des Sicherheitsdrahts entsprechend Ihrem Wandtyp an der Wand (siehe 
5.3.5.4 und 5.5).

Holzbalken Wand Beton & Ziegelwand

Y
X

Y
X

Z

Sicherheitsdraht
Sicherheitsdraht

40mm
45mm

8mm

G zu N

D zu F

Sicherheitsdraht



12

5.5

Anbringen des Sicherheitsseiles an den FernseherSchritt 5

Vielen Dank für Ihre Unterstützung!

Noch Fragen? Bitte nehmen Sie Kontakt mit uns unter Perlesmith: 
supportus@perlesmith.com



13

Remarque:  Les composants de montage et le matériel fournis dans cet emballage ne sont pas 
conçus pour une installation sur des murs ayant des poteaux en acier ou des murs en blocs de 
béton. Si le matériel dont vous avez besoin pour votre installation n'est pas inclus, veuillez 
consulter votre magasin de matériel local pour obtenir le matériel approprié à l'application.

Ouvrez le carton avec soin, enlevez les contenus et déposez-les sur le carton ou sur une autre 
surface protectrice pour éviter de les endommager.

Véri�ez les contenus dans l'emballage selon la liste des pièces fournies à la page suivante 
pour vous assurer que tous les composants ont été reçus non endommagés. N'utilisez pas de 
pièces endommagées ou défectueuses.

Lisez soigneusement toutes les instructions avant l'installation.

INSTRUCTIONS DE DEBALLAGE

Si vous ne comprenez pas ces instructions ou si vous avez des doutes sur la sécurité de 
l'installation.

Installez et utilisez cet appareil avec soin. Veuillez lire ces instructions avant l'installation et suivez 
soigneusement toutes les instructions ici. Utilisez l'équipement de sécurité approprié lors de 
l'installation.

N'utilisez ce produit à aucune �n ni dans aucune con�guration non explicitement spéci�ée dans 
cette instruction. Nous déclinons toute responsabilité pour des blessures ou des dommages 
résultant d'un assemblage incorrect, d'un montage incorrect ou d'une utilisation incorrecte de ce 
produit.

Si vous n'êtes pas sûr de la nature de votre mur, consultez un entrepreneur quali�é.

Veuillez faire appel à un installateur quali�é si vous:

INFORMATIONS IMPORTANTES SUR LA SÉCURITÉ



14

Liste des pièces fournies

(1) Ancre en 
béton-Z M8*40mm

(1) Boulon-Y 
M6*45mm

(1) Rondelle-X 
du boulon

(1) Verre de la 
température

(4) Boulon-G M4*12

(4) Boulon-L M8*20

(4) Rondelle-C
   M6/M8 20mm

(4) Tapis de caoutchouc

(4) Boulon M6*10

(1) Fil de sécurité

(1) Colonne de 
soutien

(4) Boulon-H 
M4*30

(4) Boulon-M 
M8*35

(4) Rondelle-D M4

(1) Clé Allen 

(4) Rondelle 
métallique

(4) Boulon-J M6*20

(4) Boulon-N 
M8*45

(4) Rondelle-E M6

(4) Rondelle-A M4

(1)Plaque du 
téléviseur

(3) Boulon M8*22

(1) Douille en plastique

(4) Boulon-K M6*35

(4) Rondelle-F M8

(8) Rondelle-B 
M6/M8 5mm 

(2)Support du 
moniteur

(2) Clips

(1) Plaque métallique



15

 

 

Connectez la colonne de soutien au verre de la températureÉtape 1

Connectez la plaque du téléviseur à la colonne de soutienÉtape 2

Verre de la température

Tapis de caoutchouc
Colonne de soutien

Douille en plastique

Boulon M8*22

Plaque métallique

Plaque du téléviseur

Clé Allen

Clé Allen

Boulon M6*10

Rondelle 
métallique

Clips

1.1

1.2

2.1
2.2

Hauteur 
réglable

La plaque du téléviseur peut être installée de façon optionnelle 
sur un mur, le matériel de montage mural n’est pas inclus. 



16

 

 Installez le support du moniteur au téléviseurÉtape 3

Attachez le téléviseur à la plaque et arrangez les �lsÉtape 4

4.1 4.2

Boulon de sécurité

3.1 G/H/J/K/L/M/N 3.2 A/B/C (Optionnel)

3.3

A, B, C
(Si besoin)

G à N

D à F

Support du moniteur

1

2



17

5.1 5.2

5.3 5.4

 

45mm

3.8mm

Attachez le �l de sécurité en acier au téléviseurÉtape 5 

Mur

Si votre téléviseur est situé près du mur, comme Figure 5.1, un �l d’acier peut être �xé pour plus de 
sécurité. Attachez des deux bouts du �l de sécurité aux deux trous à l'arrière du téléviseur, comme 
indiqué à la Figure 5.2.

Attachez l'autre bout du �l de sécurité au mur en fonction de votre type de mur, comme indiqué dans les 
�gures 5.3，5.4 et 5.5.

Mur ayant les 
poteaux en bois

Mur en béton & 
Mur en brique

Y
X

Y
X

Z

Fil de sécurité
Fil de sécurité

40mm
45mm

8mm

G à N

D à F

Fil de sécurité



18

5.5

Attachez le �l de sécurité en acier au téléviseurÉtape 5

Merci d'avoir choisi nos produits.

Si vous avez des questions, n'hésitez pas à nous contacter à l'adresse: 
supportus@perlesmith.com 



19

NOTA:  Los componentes de montaje y el equipo suministrado en el paquete no están 
diseñados para instalaciones en paredes con postes de acero o paredes de bloques de cemento. 
Si el equipo que necesita para su instalación no está incluido, por favor consulte a la ferretería 
local para obtener el equipo de montaje adecuado para la aplicación.

Abra el cartón con cuidado, remueva los contenidos y colóquelos en el cartón o otras 
super�cies de protección para evitar el daño.

Veri�que los contenidos del paquete de acuerdo con la Lista de Piezas Suministradas en la 
próxima página para asegurarse de que todos los componentes fueron recibidos sin ningún 
daño. No utilice partes dañadas o defectuosas.
Lea cuidadosamente todas las instrucciones antes de intentar la instalación.

INSTRUCCIONES DE DESEMBALAJE

usted no entiende estas instrucciones  o tiene cualquier duda sobre la seguridad de la 
instalación.

Instale y opere este dispositivo con cuidado. Por favor lea esta instrucción antes de intentar la 
instalación y cuidadosamente siga todas las instrucciones contenidas en este documento. Utilice 
el equipo de seguridad apropiado durante la instalación.

No utilice este producto para ningún propósito ni en ninguna con�guración no especi�cada 
explícitamente en estas instrucciones. Al presente renunciamos a toda responsabilidad por los 
daños o perjuicios derivados de un montaje o uso incorrecto de este producto.

usted no está seguro de la naturaleza de su pared, así consulte a un operario de instalación 
cali�cado por favor.

Por favor pida ayuda a un operario de instalación cali�cado si:

INFORMACIÓN IMPORTANTE DE SEGURIDAD



20

Lista de Piezas Suministradas

(1) M8x40mm Ancla 
de Hormigón-Z

(1) M6x45mm 
Tornillo Lag-Y

(5) Arandela de 
Tornillo Lag-X

(1) Vidrio Templado

(4) M4x12 Tornillo-G

(4) M8x20 Tornillo-L

(4) 20mm M6/M8 
Separador-C

(4) Pie de Goma

(4) M6x10 Tornillo

(1) Alambre de
 Seguridad

(1)  Columna de 
Soporte

(4) M4x30 
Tornillo-H

(4) M8x35 
Tornillo-M

(4) M4 Arandela-D

(1) Llave Allen

(4) Arandela Metálica

(4) M6x20 Tornillo-J

(4) M8x45 
Tornillo-N

(4) M6 Arandela-E

(4)  M4 Separador-A

(1) Placa de TV

(3) M8x22 Tornillo

(1) Zócalo Plástico

(4) M6x35 Tornillo-K

(4) M8 Arandela-F

(8) 5mm M6/M8 
Separador-B

(2) Soporte de Monitor

(2) Broche de Alambre

(1) Almohadilla Metálica



21

 

 

Conectar la Columna de Soporte al Vidrio TempladoPaso 1

Conectar la Placa de TV a la Columna de SoportePaso 2

Vidrio Templado

Pie de Goma
Columna de Soporte

Zócalo Plástico

M8x22 Tornillo

Almohadilla Metálica

Placa de TV

Llave Allen

Llave Allen

M6x10 Tornillo

Arandela Metálica

Broche de Alambre

1.1

1.2

2.1
2.2

Altura 
Ajustable

La Placa se puede instalar en la pared opcionalmente. El equipo 
de montaje en pared no se incluye.



22

 

 Instalar los Soportes de Monitor a la televisiónPaso 3

Sujetar TV a la Placa de TV y Manejar los AlambresPaso 4

4.1 4.2

Tornillo de 
Seguridad

3.1 G/H/J/K/L/M/N 3.2 A/B/C (Opcional)

3.3

A, B, C
(si necesario)

G a N

D a F

Soporte de Monitor

1

2



23

5.1 5.2

5.3 5.4

 

45mm

3.8mm

Conectar el Alambre de Acero de Seguridad a la televisiónPaso 5

Pared

Si su TV está ubicado cerca de la pared como en 5.1, entonces se puede conectar un alambre de acero 
para la seguridad adicional. Conecte los dos extremos del alambre de seguridad a los dos ori�cios 
superiores en la espalda de la televisión, que se muestra en 5.2

Conectar el otro extremo del alambre de seguridad a la pared de acuerdo con su tipo de pared, que se 
muestra en 5.3, 5.4 y 5.5.

Pared de Poste 
de Madera

Pared de Hormigón 
y Ladrillo

Y
X

Y
X

Z

Alambre de Seguridad
Alambre de Seguridad

40mm
45mm

8mm

G a N

D a F

Alambre de 
Seguridad



24

5.5

Conectar el Alambre de Acero de Seguridad a la TelevisiónPaso 5

Gracias por elegir nuestros productos.

Si tiene cualquier pregunta, por favor no deje de ponerse en contacto con nosotros Perlesmith: 
supportus@perlesmith.com



25

Nota: Gli accessori e i hardware forniti non sono progettati for il montaggio su parete costruita 
con i montanti di legno o parete di blocchi di scorie. Se manca un hardware necessario per il 
montaggio, si prega di consultare i negozi addetti per ottenere il hardware giusto da usare.

Aprire con cautela il cartone, portare fuori i contenuti e stenderli sul cartone o altra super�cie 
protettiva per evitare danni.

Controllare i contenuti con l'elenco d’accessori che si leggerà nella pagina successiva per 
veri�care se tutti gli accessori siano stati ricevuti intatti. Non utilizzare le parti danneggiate o 
difettose.

Leggere attentamente tutte le istruzioni prima di eseguire l'installazione.

ISTRUZIONI PER IL DISIMBALLO

Se non si capiscono queste indicazioni o avere qualsiasi dubbio sulla sicurezza 
dell’installazione.

Installare e utilizzare questo dispositivo con cautela. Si prega di leggere questo manuale prima 
dell'installazione e seguire con attenzione tutte le istruzioni qui contenute. Utilizzare adeguati 
strumenti di sicurezza durante l'installazione.

Non utilizzare questo prodotto per motivo o in con�gurazione non esplicitamente speci�cati in 
questo manuale. Con la presente decliniamo ogni responsabilità per lesioni o danni causati da un 
errato assemblaggio o montaggio o uso scorretto di questo prodotto.

Se non si può accertare la tipologia della parete di montaggio, è meglio consultare un tecnico 
quali�cato. 

Si prega di chiamare un tecnico quali�cato per dare un aiuto:

IMPORTANTI INFORMAZIONI DI SICUREZZA



26

Elenco d’accessori forniti

(1) Tassello per 
cemento armato 

Z M8X40mm

(1) Vite 
auto�lettante 
Y M6X45mm

(5) Rondelle per vite 
auto�lettante X

(1) Vetro temperato

(4) Bulloni G M4X12

(4) Bulloni L M8X20

(4) Distanziatori 
C M6/M8

(4) Piedini di gomma

(4) Bulloni M6X10

(1) Cavo di 
sicurezza

(1)  Pilastro da 
supporto

(4) Bulloni H 
M4X30

(4) Bulloni M 
M8X35

(4)Rondelle D M4

(1) Chiave a brugola

(4) Rondelle metalliche

(4) Bulloni J M6X20

(4) Bulloni N 
M8X45

(4) Rondelle E M6

(4)  Distanziatori A M4

(1) Piastra TV

(3)  Bulloni M8X22

(1) Incavo plastico

(4) Bulloni K M6X35

(4) Rondelle F M8

(8) Distanziatori 
B M6/M8

(2) Sta�e support TV

(2) Clip �ssacavi

(1) Piastrina metallica



27

 

 

collegare il pilastro da supporto al vetro temperatoPassaggio 1

Collegare la piastra TV al pilastro da supportoPassaggio 2 

Vetro temperato

Piedino di gomma
Pilastro da support

Incavo plastico

Bullone M8x22

Piastrina metallica

Piastra TV

Chiave a brugola

Chiave a brugola

Bullone M6x10

Rondella metallica

Clip �ssacavi

1.1

1.2

2.1
2.2

Altezza 
regolabile

La piastra TV può essere opzionalmente installata su parete, 
però i hardware per il montaggio a parete non sono inclusi 
nella confezione. 



28

 

 Montare le sta�e supporto Monitor al TVPassaggio 3

Attaccare il TV alla piastra supporto e gestire i caviPassaggio 4 

4.1 4.2

Bullone di 
sicurezza

3.1 G/H/J/K/L/M/N 3.2 A/B/C (Opzionale)

3.3

A, B, C
(Se sono necessari)

G a N

D a F

Sta�e supporto monitor

1

2



29

5.1 5.2

5.3 5.4

 

45mm

3.8mm

Attaccare il cavo d’acciaio di sicurezza al TVPassaggio 5

Parete

Se il tuo TV è posizionato vicino alla parete come illustrato in 1.5, potresti usare un cavo d’acciaio per 
aumentare la sicurezza, attaccando le due estremità del cavo rispettivamente ai primi due fori nella parte 
superiore del retro del TV, come illustrato in 5.2. 

Attaccare l’altra estremità del cavo di sicurezza alla parete in maniera giusta per la tua parete, come 
illustrato in 5.3, 5.4 e 5.5

Parete di cemento 
armato & di mattoni

Parete di montanti 
di legno

Y
X

Y
X

Z

cavo di sicurezza
Cavo di sicurezza 

40mm
45mm

8mm

G a N

D a F

Cavo di 
sicurezza



30

5.5

Attaccare il cavo d’acciaio di sicurezza al TVPassaggio 5

Grazie per aver scelto i nostri prodotti.

Per qualsiasi dubbio, si prega di contattare Perlesmith: 
supportus@perlesmith.com


